

**TEST REPORT**

**Client:** Brentano, Inc.  
260 Holbrook Drive  
Wheeling, IL 60090  
**Attention:** Lan Chenh  
**E-Mail:** lchenh@brentanofabrics.com

**Sample Description as Declared:**

Sample Description: Upholstery Fabric  
Color: 4587-09  
Style #: 4587 Field Day / 4512 Expression  
PO #: DES2644  
Fabric/Garment Weight: Not Provided  
Fiber Content: 83% Solution-Dyed Acrylic, 17% High Energy-Dyed Polyester  
No. of Samples: 2  
End Use: Indoor/Outdoor Upholstery  
Finish: None  
Care Instructions: Not Provided  
Sample Received Date: September 1, 2021  
Final Confirmation Received Date: September 2, 2021  
Report Completion Date: September 8, 2021



**For and on behalf of  
Intertek Products Group North America:**

Edwin Serrano  
Edwin Serrano Sep 8 2021 2:07 PM  
DocuSign

Intertek North America  
545 E Algonquin Road, Suite F  
Arlington Heights, Illinois 60005  
Telephone: 847-871-1020 Fax: 847-439-6156



AT-1348

**16 CFR 1640: Standard for the Flammability of Upholstered Furniture, CA TB 117: 2013 - Smolder Resistance of Materials Used in Upholstered Furniture  
Section 1 – Cover Fabric Test**

**Sample Description: Upholstery Fabric**

Style #: 4587 Field Day / 4512 Expression

Initial Test			
	Vertical Char Length (in)	Mock-up Specimen Continues to Smolder after 45 minutes	Mock-up Specimen Transitions to Open Flaming
Specimen 1	0.8	No	No
Specimen 2	0.8	No	No
Specimen 3	0.7	No	No

**Conclusion:**

The Sample submitted for testing **Passes** the requirements in 16 CFR PART 1640.5 Standard For The Flammability of Upholstered Furniture, California Technical Bulletin 117-2013  
Section 1: Cover Fabric Test

